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Pseudo-dynamic and pseudo-static test were conducted on tow storey double-span post-tensioned
precast prestressed concrete model frame. The frame was first subjected different peak acceleration VN e

based on the El Centro ground motion,and then subjected to cyclic loading at starting point of yield PubMed
displacement.The displacement-history curves and hysteresis curves of restoring force-displacement of
experiment under different load condition were recorded and analyzed. The main parameters
investigated were the failure mechanism,deformation properties, rigidity degradation and energy
dissipation capacity of the frame under seismic action.The results indicate that the plastic hinge first
appeared at the end of beam and post-tensioned prestressed beam have strong deformation recovery
capabilities. The connections of frame on bi-direction compression enhanced joint stiffness to improve
the frame lateral rigidity. The beam and column do not result in more serious damage at story drifts of
1/42.The results obtained from analysis using DRAIN-2DX are compared with the test results, indicating
that the displacement of the analytical models is lower than that of the test structure.12Refs.In
Chinese.
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